
City of Albany            City of Cohoes            City of Rensselaer            City of Troy            City of Watervliet            Village of Green Island

NYSDEC

Submitted to

and

June 30, 2011

Albany Pool
CSO Long Term 

Control Plan 





Table of Contents

i

Executive Summary

1.0 Introduction
1.1 Project Background ............................................................................................................................1-1

1.2 Organization of this Report ...............................................................................................................1-2

1.2.1 Introduction .............................................................................................................................1-2
[...]
No disinfection is currently required. Disinfection is
required 30 months following approval of this LTCP.

Peak Wet Weather Capacity(1)

Headworks 90 Hydraulic Influent pumping firm capacity

Primary Treatment 88 Process Limited by surface overflow rate

Secondary Treatment 55 Process Limited by solids loading rate

Disinfection 0 Process No disinfection is currently required. Disinfection is
required 30 months following approval of this LTCP.

(1) Values represent capacities at both the 1-year and 25-year Hudson River Flood Elevations

Both the primary and secondary treatment capacities are limited by the surface overflow rates and solids
loading rates for the process trains.  The primary treatment system continues to operate successfully at
its original design loading rates.  The secondary system currently operates with only three of the original
six aeration tanks. Overall, the three aeration tanks and six secondary settling tanks in service are
effectively treating the wastewater as shown by the good final effluent quality.  The aeration tanks
demonstrated effective treatment at an average per-tank flow that is approximately 40 percent higher
than the original  average design basis  (8 mgd per tank vs.  5.8 mgd design),  based on only three of  six



Chapter 6
Wastewater Treatment Plant
Wet Weather Capacity

6-3

aeration tanks currently being operated at the 23.7 mgd average daily flow.  Though ample secondary
treatment capacity exists for current and future flow projections, the average and peak secondary
treatment capacities are reduced from the original design capacities due to the reduction in actual flows
and loads. Full aeration tank volume is realized by operating the existing mechanical mixers in three of
the six tanks which is not typical and therefore not considered as part of this evaluation. Plant effluent
passes through the existing disinfection contact tanks but no disinfection capability exists.

The existing plant reliable and emergency hydraulic capacities exceed the process capacities for both the
1-year and 25-year flood elevations.

The capacity evaluation for the ACSD North WWTP concluded that the plant operations support the
best management practice of maximizing flow to the WWTP. Peak wet weather capacities determined by
this evaluation are consistent with current operations. The existing operations and plant performance
support the treatment of peak wet weather flows up to the original design flow of 88 mgd for primary
treatment and 55 mgd for secondary treatment at current influent characteristics. Accepting more flow to
increase the wet weather peak influent above current levels is not recommended in order to avoid
performance degradation; particularly since the loss of one unit will significantly increase the load on the
units remaining units in service.

6.3 ACSD South WWTP

The ACSD South WWTP is a conventional activated sludge treatment facility that receives wastewater
from the combined sewer system of the City of Albany.  The plant was originally designed in 1970 for an
average daily primary, secondary and disinfection flow rate of 19 mgd; a peak secondary flow rate of 38
mgd; and a peak wet weather primary, partial secondary bypass, and disinfection flow of 45 mgd.  The
plant is currently permitted for a 29 mgd, 12-month rolling average flow.  Actual plant influent flow
averaged approximately 23.4 mgd based on the analyses of three years of data from January 1, 2005
through December 31, 2007.

This evaluation concluded that the ACSD South WWTP is limited by both its hydraulic and process
capacities depending on the flow condition and Hudson River elevation.  Because of the hydraulic
limitation, the capacity can be influenced by Hudson River elevation.  Capacities were determined for
both the 1-year flood elevation and the 25-year flood elevation.

For the 1-year flood elevation, the ACSD South WWTP has an existing average primary and secondary
treatment capacity of 29 mgd. Plant effluent passes through the existing disinfection contact tanks but no
disinfection capability exists. Similarly, the plant has an existing peak wet weather primary treatment
capacity of 29 mgd and an existing peak secondary treatment capacity of 32 mgd.  The peak wet weather
capacities for both primary and secondary treatment limits are controlled by the plant hydraulic
capacity.  Because the peak process capacities exceed hydraulic capacities, the plant is operated outside
normal hydraulic limitations in order to maximize wet weather flow and reach the process capacity
limits.  Under these circumstances, the ACSD has demonstrated the ability to achieve SPDES Permit
Compliance by allowing the plant secondary and primary clarifier weirs to submerge, resulting in a peak
wet weather primary treatment capacity of 45 mgd and an existing peak secondary treatment capacity of
40 mgd with the 1-year flood elevation. During peak wet weather flow events, the primary effluent in
excess of 40 mgd is sent through the secondary bypass and blended with the secondary effluent before



Chapter 6
Wastewater Treatment Plant

Wet Weather Capacity

6-4

discharge. Table 6-2 summarizes the ACSD South WWTP unit process capacities and limitations for the
1-year flood elevation.

TABLE 6-2: ACSD South WWTP Capacity Summary Table (1-Year Flood Elevations)

Unit Process
Limiting
Capacity
(MGD)

Limitation Comment

Average Daily Flow Plant Capacity

Headworks 60.5 Hydraulic Influent pumping firm capacity

Primary Treatment 29 Hydraulic/
Process

Limited by surface overflow rate and by 3” free drop at
weirs

Secondary Treatment 29 Process Limited by solids loading rate

Disinfection 0 Process No disinfection is currently required. Disinfection is
required 30 months following approval of this LTCP.

Peak Wet Weather Capacity

Headworks 60.5 Hydraulic Influent pumping firm capacity

Primary Treatment 29/45 Hydraulic/
Process

Limited by 3” free drop at weirs at 29 mgd. Primary
weirs are allowed to submerge to reach limiting surface
overflow rate

Secondary Treatment 32/40 Hydraulic/
Process

Limited by 3” free drop at weirs at 32 mgd. Secondary
weirs are allowed to submerge to reach limiting surface
overflow rate

Disinfection 0 Process
No disinfection is currently required. Disinfection is
required 30 months following approval of this LTCP.

The operations of the ACSD South WWTP are significantly affected by the 25-year flood elevation.
Theoretically, there would be no reliable secondary treatment capacity because the 25-year flood
elevation at the plant outfall approaches the secondary clarifier weir elevation. However, similar to the
peak flow plant operations under normal river levels, the plant is operated outside normal hydraulic
limitations in order to maximize treatment and approach the process capacity limits.  Under these
circumstances, the ACSD has demonstrated the ability to achieve SPDES Permit Compliance by allowing
the plant secondary and primary clarifier weirs to submerge resulting in an increase in the existing
average secondary treatment capacity to 29 mgd.  These average treatment capacities are similar to the 1-
year flood values but with the loss of hydraulic control (i.e., secondary weirs submerged).

For peak wet weather events under the 25-year Hudson River flood elevations, the primary clarifiers can
accept additional flow up to their process capacity limitation of 45 mgd.  The secondary system
treatment capacity can be increased to 32 mgd.  During peak wet weather flow events, the excess
primary effluent is sent through the secondary bypass and blended with the secondary effluent before
discharge. Table 6-3 summarizes the ACSD South WWTP unit process capacities and limitations for the
25-year flood elevation.



Chapter 6
Wastewater Treatment Plant
Wet Weather Capacity

6-5

TABLE 6-3: ACSD South WWTP Capacity Summary Table (25-Year Flood Elevations)

Unit Process
Limiting
Capacity

(mgd)
Limitation Comment

Average Daily Flow Plant Capacity

Headworks 60.5 Hydraulic Influent pumping firm capacity

Primary Treatment 29
Hydraulic/

Process
Limited by surface overflow rate and by 3” free drop at
primary clarifier weirs

Secondary Treatment 0/29 Hydraulic/
Process

Flood elevation approaches the secondary clarifier weir
elevation. Weirs are allowed to submerge to reach
limiting surface overflow rate

Disinfection 0 Process No disinfection is currently required. Disinfection is
required 30 months following approval of this LTCP.

Peak Wet Weather Capacity

Headworks 60.5 Hydraulic Influent pumping firm capacity

Primary Treatment 29/45 Hydraulic/
Process

Limited by 3” free drop at primary clarifier weirs at 29
mgd. Weirs are allowed to submerge to reach limiting
surface overflow rate

Secondary Treatment 0/32 Hydraulic/
Hydraulic

Flood elevation approaches the secondary clarifier weir
elevation. Weirs are allowed to submerge to maximize
treatment. Capacity limited by allowable freeboard.

Disinfection 0 Process
No disinfection is currently required. Disinfection is
required 30 months following approval of this LTCP.

The capacity evaluation for the ACSD South WWTP concluded that the plant operations support the best
management practice of maximizing flow to the WWTP. Peak wet weather flows capacities determined
by this evaluation are consistent with current operations. The existing operations and plant performance
support the treatment of peak wet weather flows up to the original design flow of 45 mgd for primary
treatment and 40 mgd for secondary treatment (above the original design flow) at current influent
characteristics.  However, the primary settling tanks and final settling tanks operate at or above industry
recommended surface overflow rates with all available tanks in service.  Accepting more flow to increase
the peak wet weather influent above current levels is not recommended in order to avoid performance
degradation; particularly since the loss of one unit will significantly increase the load on the units
remaining units in service.  Operating at the higher surface overflow rates, especially without adequate
redundancy for planned or unplanned tanks out of service, increases the potential for reduced treatment
performance and risk of not meeting permit requirements.

6.4 RCSD WWTP

The RCSD owns and operates the WWTP located in Troy, New York.  The plant is a conventional
secondary treatment facility and receives wastewater from the combined sewer systems of the cities of
Rensselaer and Troy. The influent to the RCSD WWTP originates in the Cities of Troy and Rensselaer,



Chapter 6
Wastewater Treatment Plant

Wet Weather Capacity

6-6

and the Towns of North Greenbush, Schaghticoke, Brunswick and Sand Lake. The WWTP was built and
placed into operation in 1973 and serves a combined sewer system. In addition, the plant receives
approximately 4.0 MG annually (or 11,000 gpd) of hauled septage.

Liquid-stream units at the WWTP include mechanical bar screens, primary clarifiers, aeration tanks, final
clarifiers and chlorine contact tanks (CCTs).  The plant effluent discharges directly into the Hudson
River.

The WWTP was originally designed for an average daily primary, secondary and disinfection flow rate
of 24 mgd; a peak secondary flow rate of 51 mgd (with 50% return activated sludge flow); and a peak
wet weather primary, partial secondary bypass, and disinfection flow of 63.5 mgd.   Actual plant influent
flow averaged approximately 17.0 mgd based on the analyses of three years of data from January 1, 2005
through October 31, 2007.  The peak hourly flow rate during this time period was 49 mgd.

The four original final clarifiers were designed for a maximum daily flow (MDF) of 24 mgd. An
additional final clarifier was installed in 2001 as part of a consent decree with the United States Northern
District Court.  The consent decree was the result of a Citizen’s suit filed against RCSD due to SPDES
permit violations (suspended solids) during high flow periods and occasional storm flow settleable
solids violations. The additional final clarifier was designed for a maximum daily flow of 11.3 mgd.

Table 6-4 details the limiting peak capacity of each process unit and its specific limitation.

TABLE 6-4: RCSD WWTP Capacity Summary Table

Unit Process
Limiting
Capacity

(mgd)
Limitation Comment

Peak Flow Plant Capacity at 25-Year Flood Elevation

Headworks 63 Process Assumes all 3 screens are operational.

Primary Treatment 70 Process Limited by surface overflow rate

Secondary Treatment 30 Hydraulic CCT weir elevations

Disinfection 0 Process/
Hydraulic

No disinfection is currently required/Submerged weirs at
all flow rates. Disinfection is required by 9/1/12

Peak Wet Weather Capacity at 1-Year Flood Elevation

Headworks 63 Process Assumes all 3 screens are operational.

Primary Treatment 70 Process Limited by surface overflow rate

Secondary Treatment 35 Process Limited by short circuiting in final settling tanks

Disinfection 0 Process No disinfection is currently required. Disinfection is
required by 9/1/12.

Two of the three mechanical bar screens are undergoing replacement in 2011. For this evaluation, it was
assumed that three screens will be operational.  The primary treatment capacity is limited by the surface
overflow rate, but operates successfully at below its design and peak loading rates.  With the dilute
influent strength, only two of the four aeration tanks are needed to meet permit limits. The secondary



Chapter 6
Wastewater Treatment Plant
Wet Weather Capacity

6-7

system currently operates with the original four (peripheral feed) final settling tanks plus one deeper,
center feed clarifier. Even with this additional clarifier, the existing four final settling tanks exhibit severe
short circuiting which limits process capacity.

Plant effluent passes through the existing disinfection contact tanks but no disinfection capability exists.
The major hydraulic restriction is the flood conditions at the Hudson River.  The 25-year flood level is
well above the effluent weirs at the CCT that are at an elevation of 15.54-ft.  The 25-year flood condition
also reduces the available head between the CCT and the final clarifiers.

The existing operations and plant performance support the treatment of peak wet weather flows up to 35
mgd at the 1-year flood elevation, which is less than the original maximum design and current permitted
flow of 51 mgd through secondary treatment. Accepting more flow to increase the peak wet weather
influent above current levels is not recommended in order to avoid performance degradation. However,
the evaluation shows that the plant should be able to pass and treat a higher flow for a short duration
assuming all tanks are in service and a 6-inch freeboard is provided. As is shown in the various
scenarios, the hydraulic capacity is highly dependent on the river elevation and whether the conditions
under the reliable or emergency capacity definition are followed.





C
hapter 7

Chapter 7
Development and Evaluation
of CSO Control Alternatives





Chapter 7
Development and Evaluation of
CSO Control Alternatives

7-1

7.0 Development and Evaluation of CSO Control Alternatives

7.1 Introduction

This chapter describes available CSO abatement technologies and assesses their ability to fulfill the CSO
control objectives. Many alternative strategies are available to control pollutants discharged from CSOs
ranging from no action to complete separation of the combined sewer system into separate sanitary and
stormwater systems. This assessment considers technologies presented in the EPA guidance manuals,
selects appropriate technologies for further evaluation and identifies a recommended plan.

The following summarizes the text of the Development and Evaluation of CSO Control Alternatives Report
(included in Appendix J).

7.2 CSO Control Objectives

NYSDEC regulations classify water bodies and their designated uses.  They also identify impairments that
may preclude the attainment of water quality standards. The NYSDEC Regulations Chapter X, Parts 858